
TOYOTA: 86-95 4WD CADDY KIT GEN-2 Part #: 95200

LEFT SIDE OF TRUCK SHOWN. SOME ITEMS NOT SHOWN FOR CLARITY.

INSTALLATION INSTRUCTIONS
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INSTALLATION NOTES:

The factory manual is required for torque
specifications on all hardware. This procedure
will involve the removal and re-installation
of many parts. Always use factory replacement
parts for any worn or damaged parts.
Always use new cotter keys for re-installation.

Some items are not shown for clarity.

1. Apply generous amount of grease
    on all sleeves and urethane bushings.

159 NORTH MAPLE ST. # J, CORONA, CA 92880
Fax 951-737-9006

ITEM # PART # QTY. ITEM DESCRIPTION
1 99521L 1 Upper Arm CADDY GEN-2 Left
2 99521R 1 Upper Arm CADDY GEN-2 Right
3 99522L 1 Low er Arm CADDY GEN-2 Left
4 99522R 1 Low er Arm CADDY GEN-2 Right
5 60292 6 Bushing, 1.00x .750x 1.50L Urethane
6 60684 4 Bushing, 1.00x .750x .825L Urethane
7 64032 2 Bushing, 2.100x .3125x .625 Urethane
8 69501 2             Sleev e, 1.00x .775x 1.815L Steel
9 69502      4              Sleev e, 1.00x .625x 2.750L Steel

10 60235 2 Bump Stop, Urethane
11 59201 2 Bracket, Bump Stop
12 10034TCF 2 Spacer, 1"-3/4" Hi-Misalighnment TCF
13 10034T 2 Spacer, 1"-3/4" Hi-Misalighnment Tall
14 10350 2 Bolt, 3/4"-16x  5.00L Grade 8
15 12303 4 Washer, 3/4" AN FLAT
16 11302 2 Nut, 3/4"-16 C-Lock Grade 8
17 11010 2 Nut, 3/8"-16 Ny lock
18 99007 2 Tierod, 7" Adjuster Chromoly
19 11173 2 Nut, 17MM Right Hand JAM
20 11175 2 Nut, 17MM Left Hand JAM
21 95330 2 Brake Line, 20" Stainless
22 33301 4 Clip, Brake Line Mount
23 HIN16T-A 2 Uniball, 1" Chromoly

PARTS LIST: TOYOTA 4x4 "CADDY KIT - GEN2" (PT# 95200)



Note if installing a 95200-B: 

 

If installing a 95200-B make sure that the sticker pointed to the 

front of the vehicle.  




